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C Section 1: Report summary Product: XR35WH2/ACY

Specification: FCC 96

Section 1: Report summary

1.1 Test specification
Part 96 — CITIZENS BROADBAND RADIO SERVICE

1.2 Statement of compliance

In the configuration tested the EUT was found compliant
Yes X No []

Test method: ANSI C63.26-2015, 662911 DO1 Multiple Transmitter Output
v02r01, 662911 D02 MIMO with Cross-Polarized Antennas vO1

1.4 Registration number
682159

1.5 Test report revision history

REP002340TRF | Original report issued

1.6 Limits of responsibility

Note that the results contained in this report relate only to the items tested and were obtained in the period between the date of initial
receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. Nemko Spa authorizes the applicant to
reproduce this report provided it is reproduced in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties.

Nemko Spa accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report.
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Section 2: Summary of test results

Product: XR35WH2/ACY

Specification: FCC 96

Section 2: Summary of test results

2.1 FCC Part 96, test results

§96.41(e)(3) |2.1049 Occupied bandwidth Pass
§96.41(b) 2.1046 Peak output power at RF antenna connector
EIRP Pass
896.41(b) 2.1046 Peak output power at RF antenna connector =
PSD ass
§96.41(g) 2.1046 Peak output power at RF antenna connector
Pass
PAPR
§96.41(e) 2.1051 Spurious emissions at RF antenna connector Pass
§96.41(e) 2.1053 Radiated spurious emissions Pass
2.1055 Frequency stability Pass
Notes:
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Section 3: Equipment under test

Product: XR35WH2/ACY

Specification: FCC 96

Section 3: Equipment under test (EUT) and application details

3.1 Applicant details

Name:

Teko Telecom Srl

Federal

Registration 0018963462

Number (FRN):

Grantee code XM2

Address: Via Meucci, 24/a

City: Castel S. Pietro Terme
Province/State: Bologna

Post code: 40024

Country: Italy

3.2 Modular equipment

Yes []

Single modular approval

No X

Yes []

Limited single modular approval

No X

3.3 Product details
Grantee code:

XM2

Product code:

-X35H2B

CBD

Base Station

Model
name/number:

XR35WH2/ACY-C

Serial number:

1033643092

3.4 Application purpose

Original certification
Change in identification of presently authorized equipment
Original FCC ID: Grant date:

X Class Il permissive change or modification of presently authorized
equipment
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C Section 3: Equipment under test Product: XR35WH2/ACY

Specification: FCC 96

Section 3: Equipment under test

3.5 Composite/related equipment
The EUT is a composite device subject to an additional equipment
authorization
Yes [] No [X]
The EUT is part of a system that operates with, or is marketed with,
another device that requires an equipment authorization
Yes [ No [X]
If either of the above is “yes”:
has been granted under the FCC ID(s) listed below:
is in the process of being filled under the FCC ID(s) listed below:
is pending with the FCC ID(s) listed below:
has a mix of pending and granted statues under the FCC ID(s)
listed below:
i FCCID:
i FCC ID:

Lood

3.7 EUT technical specifications
Down Link: 3550-3700 MHz

Wideband

5G NR-TDD (16QAM, 64QAM, 256QAM, QPSK)

5G NR: 5 MHz, 10 MHz, 15 MHz, 20 MHz, 25 MHz, 30 MHz, 40 MHz, 50
MHz, 60 MHz,

standard

5G NR: D7W

Down Link: 37dBm (5 W)
Category A and Category B

External Antenna is not provided,
equipment that has an external 50 Q RF connector

100-240 Vac

Remark: This equipment is professionally installed with an external antenna that adheres to the
applicable maximum EIRP as documented in this test report.
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Section 3: Equipment under test

Product: XR35WH2/ACY

Specification: FCC 96

Section 3: Equipment under test

ltem# 1

Type of equipment: Server
Brand name: Dell
Model name or number: E38S
Serial number: 408P2T2

Nemko sample number:

Connection port:

Cable length and type:

Item # 2

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

Item # 3

Type of equipment:

Brand name:

Model name or number:

Serial number:

Nemko sample number:

Connection port:

Cable length and type:

Item # 4

Type of equipment:

Brand name:

Model name or number:

Serial number;

Nemko sample number:

Connection port:

Cable length and type:
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C Section 3: Equipment under test Product: XR35WH2/ACY

Specification: FCC 96

3.9 Operation of the EUT during testing
In down-link direction, normal working at max gain with max RF power
output.

This report refers to measurement both RF port 1 and RF port 2.

When a RF port has been tested, the other one has been terminated on
50Q load.

3.10 EUT setup diagram

In this system Cell Hub (Base Station) is the EUT.
The server generates wanted signals in base band frequency and Cell Hub convert the signal to
RF band.

Test setup :

SERVER > EUT RF PORT
Under Test

Spectrum
Analyzer

140d 44

1S9} Jspun Jou

TERMINATION

Procedure

Connect the server to the input of EUT by means of optical fiber, so the EUT can works at the
maximum power.

Connect the spectrum analyzer to the RF output connector of the EUT.
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C Section 4: Engineering considerations Product: XRAF2335WM2/48Y

Specification: FCC 96

Section 4: Engineering considerations

4.1 Modifications incorporated in the EUT
Modifications performed to the EUT during this assessment
None X Yes [], performed by Client [] or Nemko []
Details:

4.2 Deviations from laboratory tests procedures
Deviations from laboratory test procedures
None [X] Yes [] - details are listed below:

4.3 Technical judgment
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C Section 5: Test conditions Product: XR35WH2/ACY

Specification: FCC 96

Section 5: Test conditions

5.1 Deviations from laboratory tests procedures
No deviations were made from laboratory test procedures.

5.2 Test conditions, power source and ambient temperatures
Normal temperature, | Temperature: 15-30 °C

humidity and air Relative humidity: 20-75 %
pressure test Air pressure: 86—-106 kPa
conditions

When it is impracticable to carry out tests under these conditions, a note to this
effect stating the ambient temperature and relative humidity during the tests shall
be recorded and stated.

Power supply range: | The normal test voltage for equipment to be connected to the mains shall be the
nominal mains voltage. For the purpose of the present document, the nominal
voltage shall be the declared voltage, or any of the declared voltages 5 %, for
which the equipment was designed.

5.3 Measurement uncertainty

The measurement uncertainty was calculated for each test and quantity listed in this test report,
according to CISPR 16-4-2 and other specific test standard and is documented in Nemko Spa
working manual WML1002 and WMLO0078. The assessment of conformity for each test performed
on the equipment is performed not taking into account the measurement uncertainty. The two
following possible verdicts are stated in the report:

P (Pass) - The measured values of the equipment respect the specification limit at the points tested.
The specific risk of false accept is up to 50% when the measured result is close to the limit.

F (Fail) - One or more measured values of the equipment do not respect the specification limit at
the points tested. The specific risk of false reject is up to 50% when the measured result is close
to the limit.

Hereafter Nemko’s measurement uncertainties are reported:
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Section 5: Test conditions

Section 5: Test conditions, continued

Product:

XR35WH2/ACY

Specification: FCC 96

Measurement

EUT Type Test Range Uncertainty Notes
Freqguency error 0.001 MHz + 40 GHz 0.08 ppm (1)
0.009 MHz + 30 MHz 1.1dB (1)
Carrier power 30 MHz + 18 GHz 1.5dB (1)
RF Output Power 18 MHz + 40 GHz 3.0dB 1)
40 MHz + 140 GHz 5.0 dB &)
Adjacent channel power 1 MHz + 18 GHz 1.4dB (1)
0.009 MHz + 18 GHz 3.0dB (€]
Conducted spurious emissions 18 GHz + 40 GHz 4.2 dB (1)
40 GHz + 220 GHz 6.0 dB @
Intermodulation attenuation 1 MHz + 18 GHz 2.2dB (1)
Attack time — frequency behaviour 1 MHz + 18 GHz 2.0 ms (1)
Attack time — power behaviour 1 MHz + 18 GHz 2.5ms (D)
Release time — frequency behaviour 1 MHz + 18 GHz 2.0 ms (1)
Conducted Release time — power behaviour 1 MHz + 18 GHz 2.5ms @
Tran_?ient _behaviour of the tran§mitter— 1 MHz < 18 GHz 0.2 kHz o
ransient frequency behaviour
Transmitter Transient bshawour of the transmitter — 1 MHz < 18 GHz 9% o
ower level slope
Frequency deviation - Maximum permissible .
quency frequency deviation P 0.001 MHz + 18 GHz 1.3% 1)
Frequency deviation - Response of the
transmitter to modulation frequencies above 0.001 MHz + 18 GHz 0.5dB 1)
3 kHz
Dwell time - 3% (1)
Hopping Frequency Separation 0.01 MHz + 18 GHz 1% (D)
Occupied Channel Bandwidth 0.01 MHz =+ 18 GHz 2% (1)
Modulation Bandwidth 0.01 MHz + 18 GHz 2% (D)
0.009 MHz + 26.5 GHz 6.0 dB (@)
Radiated spurious emissions 26.5 GHz + 66 GHz 8.0dB @
Radiated 66 GHz + 220 GHz 10dB @)
10 kHz + 26.5 GHz 6.0 dB 1
Effective radiated power transmitter 26.5 GHz + 66 GHz 8.0dB Q)
66 GHz + 220 GHz 10dB 1
0.009 MHz + 26.5 GHz 6.0 dB @)
Radiated Radiated spurious emissions 26.5 GHz + 66 GHz 8.0dB (1)
66 GHz + 220 GHz 10dB 1
Receiver Sensitivity measurement 1 MHz + 18 GHz 6.0 dB Q)
0.009 MHz + 18 GHz 3.0dB 1
Conducted Conducted spurious emissions 18 GHz + 40 GHz 4.2dB Q)
40 GHz + 220 GHz 6.0 dB 1
NOTES:
(1) The reported expanded uncertainty of measurement is stated as the standard uncertainty of measurement multiplied by the coverage
factor k = 2, which for a normal distribution corresponds to a coverage probability of approximately 95 %
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5.4 Test equipment

Section 5: Test conditions

Product:

XR35WH2/ACY

Specification: FCC 96

Equipment

Asset/Serial No.

Next cal.

Manufacturer ‘

Spectrum Analyzer Keysight N9030B PXA MY61330632 04/2023
Spectrum Analyzer Keysight N9041B UXA US57220208 05/2023
Climatic Chambre Angelantoni ACS-Hygros 600 7237 11/2023
Trilog Broad Band Antenna Schwarzbeck VULB 9162 VULB 9162-25 07/2024
Bilog antenna (1 + 18 GHz) Schwarzbeck STLP 9148 STPL 9148-123 06/2024
Double ridge horn antenna (4 + 40 GHz) RFSpin DRH40 061106A40 04/2023
Broadband preamplifier (18 + 40 GHz) Sage STB-1834034030-KFKF-L1 18490-01 05/2023
Broadband preamplifier (1 +~ 18 GHz) Schwarzbeck BBV9718C 00121 03/2023
EMI receiver (2 Hz + 44 GHz) R&S ESW44 101620 08/2023
Spectrum Analyzer (2 Hz + 43.5 GHz) R&S FSw43 101767 12/2022
Controller Maturo FCU3.0 10041 NCR
Tilt antenna mast Maturo TAM4.0-E 10042 NCR
Turntable Maturo TT4.0-5T 2.527 NCR
Semi-anechoic chamber Comtest 3m SAC 1711-150 09/2024
Note: N/A = Not Applicable, NCR = No Cal Required, COU = CAL On Use
(*) Equipment supplied by manufacturer’s
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C Appendix A: Test results Product: XR35WH2/ACY
Specification: FCC 96

Appendix A: Test results

Clause 96.41(e)(3) Occupied bandwidth

(e) 3.5 GHz Emissions and Interference Limits

(3) Measurement procedure. (i) Compliance with this provision is based on the use of measurement
instrumentation employing a resolution bandwidth of 1 megahertz or greater. However, in the 1
megahertz bands immediately outside and adjacent to the licensee's authorized frequency
channel, a resolution bandwidth of no less than one percent of the fundamental emission bandwidth
may be employed. A narrower resolution bandwidth is permitted in all cases to improve
measurement accuracy provided the measured power is integrated over the full reference
bandwidth (i.e., 1 MHz or 1 percent of emission

bandwidth, as specified).

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all emissions
are attenuated at least 26 dB below the transmitter power.

Test date: 10/12/2022 to 11/04/2022
Test results: Pass

Special notes

Measurements were performed for all modulation types. As an example, only measurements for
64 QAM modulation type are reported.

Test equipment

Equipment Manufacturer ‘ Model No. Asset/Serial No.
Spectrum Analyzer Keysight N9030B PXA MY61330632
Spectrum Analyzer Keysight N9041B UXA US57220208
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Appendix A: Test results

Product: XR35WH2/ACY

Specification: FCC 96

Clause 96.41(e)(3) Occupied bandwidth, continued

Test data
RF PORT 1
Test data

. : Frequency OBW

Direction Modulation
(MHz) (MHz)
Down-link 5G NR 5MHz (QPSK) 3552.5 4.45
Down-link 5G NR 5MHz (QPSK) 3625 4.44
Down-link 5G NR 5MHz (QPSK) 3697.5 4.44
Down-link 5G NR 5MHz (16QAM) 3552.5 4.45
Down-link 5G NR 5MHz (16QAM) 3625 4.45
Down-link 5G NR 5MHz (16QAM) 3697.5 4.44
Down-link 5G NR 5MHz (64QAM) 3552.5 4.44
Down-link 5G NR 5MHz (64QAM) 3625 4.45
Down-link 5G NR 5MHz (64QAM) 3697.5 4.44
Down-link 5G NR 5MHz (256QAM) 3552.5 4.45
Down-link 5G NR 5MHz (256QAM) 3625 4.44
Down-link 5G NR 5MHz (256QAM) 3697.5 4.45
Down-link 5G NR 10MHz (QPSK) 3555 8.57
Down-link 5G NR 10MHz (QPSK) 3625 8.57
Down-link 5G NR 10MHz (QPSK) 3695 8.57
Down-link 5G NR 10MHz (16QAM) 3555 8.57
Down-link 5G NR 10MHz (16QAM) 3625 8.57
Down-link 5G NR 10MHz (16QAM) 3695 8.57
Down-link 5G NR 10MHz (64QAM) 3555 8.57
Down-link 5G NR 10MHz (64QAM) 3625 8.57
Down-link 5G NR 10MHz (64QAM) 3695 8.57
Down-link 5G NR 10MHz (256QAM) 3555 8.57
Down-link 5G NR 10MHz (256QAM) 3625 8.57
Down-link 5G NR 10MHz (256QAM) 3695 8.57
Down-link 5G NR 15MHz (QPSK) 3557.5 13.54
Down-link 5G NR 15MHz (QPSK) 3625 13.54
Down-link 5G NR 15MHz (QPSK) 3692.5 13.53
Down-link 5G NR 15MHz (16QAM) 3557.5 13.54
Down-link 5G NR 15MHz (16QAM) 3625 13.53
Down-link 5G NR 15MHz (16QAM) 3692.5 13.53
Down-link 5G NR 15MHz (64QAM) 3557.5 13.53
Down-link 5G NR 15MHz (64QAM) 3625 13.54
Down-link 5G NR 15MHz (64QAM) 3692.5 13.53
Down-link 5G NR 15MHz (256 QAM) 3557.5 13.54
Down-link 5G NR 15MHz (256 QAM) 3625 13.54
Down-link 5G NR 15MHz (256QAM) 3692.5 13.53
Down-link 5G NR 20MHz (QPSK) 3560 18.21
Down-link 5G NR 20MHz (QPSK) 3625 18.20
Down-link 5G NR 20MHz (QPSK) 3690 18.20
Down-link 5G NR 20MHz (16QAM) 3560 18.21
Down-link 5G NR 20MHz (16QAM) 3625 18.20
Down-link 5G NR 20MHz (16QAM) 3690 18.20
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Appendix A: Test results

Product: XR35WH2/ACY

Specification: FCC 96

Test data

. : Frequency OoBW
Direction Modulation
(MHz) (MHz)
Down-link 5G NR 20MHz (64QAM) 3560 18.21
Down-link 5G NR 20MHz (64QAM) 3625 18.20
Down-link 5G NR 20MHz (64QAM) 3690 18.20
Down-link 5G NR 20MHz (256QAM) 3560 18.21
Down-link 5G NR 20MHz (256QAM) 3625 18.20
Down-link 5G NR 20MHz (256QAM) 3690 18.20
Down-link 5G NR 25MHz (QPSK) 3562.5 22.95
Down-link 5G NR 25MHz (QPSK) 3625 22.97
Down-link 5G NR 25MHz (QPSK) 3687.5 22.95
Down-link 5G NR 25MHz (16QAM) 3562.5 22.95
Down-link 5G NR 25MHz (16QAM) 3625 22.96
Down-link 5G NR 25MHz (16QAM) 3687.5 22.96
Down-link 5G NR 25MHz (64QAM) 3562.5 22.95
Down-link 5G NR 25MHz (64QAM) 3625 22.96
Down-link 5G NR 25MHz (64QAM) 3687.5 22.95
Down-link 5G NR 25MHz (256QAM) 3562.5 22.95
Down-link 5G NR 25MHz (256QAM) 3625 22.96
Down-link 5G NR 25MHz (256QAM) 3687.5 22.95
Down-link 5G NR 30MHz (QPSK) 3565 27.90
Down-link 5G NR 30MHz (QPSK) 3625 27.90
Down-link 5G NR 30MHz (QPSK) 3685 27.86
Down-link 5G NR 30MHz (16QAM) 3565 27.84
Down-link 5G NR 30MHz (16QAM) 3625 27.91
Down-link 5G NR 30MHz (16QAM) 3685 27.89
Down-link 5G NR 30MHz (64QAM) 3565 27.84
Down-link 5G NR 30MHz (64QAM) 3625 27.89
Down-link 5G NR 30MHz (64QAM) 3685 27.86
Down-link 5G NR 30MHz (256QAM) 3565 27.84
Down-link 5G NR 30MHz (256QAM) 3625 27.91
Down-link 5G NR 30MHz (256QAM) 3685 27.90
Down-link 5G NR 40MHz (QPSK) 3570 37.63
Down-link 5G NR 40MHz (QPSK) 3625 37.67
Down-link 5G NR 40MHz (QPSK) 3680 37.80
Down-link 5G NR 40MHz (16QAM) 3570 37.63
Down-link 5G NR 40MHz (16QAM) 3625 37.66
Down-link 5G NR 40MHz (16QAM) 3680 37.74
Down-link 5G NR 40MHz (64QAM) 3570 37.63
Down-link 5G NR 40MHz (64QAM) 3625 37.65
Down-link 5G NR 40MHz (64QAM) 3680 37.81
Down-link 5G NR 40MHz (256 QAM) 3570 37.64
Down-link 5G NR 40MHz (256 QAM) 3625 37.67
Down-link 5G NR 40MHz (256QAM) 3680 38.02
Down-link 5G NR 50MHz (QPSK) 3575 47.27
Down-link 5G NR 50MHz (QPSK) 3625 47.33
Down-link 5G NR 50MHz (QPSK) 3675 47.30
Down-link 5G NR 50MHz (16QAM) 3575 47.27
Down-link 5G NR 50MHz (16QAM) 3625 47.33
Down-link 5G NR 50MHz (16QAM) 3675 47.30
Down-link 5G NR 50MHz (64QAM) 3575 47.26
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Appendix A: Test results

Product: XR35WH2/ACY

Specification: FCC 96

Test data

. : Frequency OoBW
Direction Modulation
(MHz) (MHz)
Down-link 5G NR 50MHz (64QAM) 3625 47.33
Down-link 5G NR 50MHz (64QAM) 3675 47.31
Down-link 5G NR 50MHz (256 QAM) 3575 47.27
Down-link 5G NR 50MHz (256 QAM) 3625 47.33
Down-link 5G NR 50MHz (256 QAM) 3675 47.31
Down-link 5G NR 60MHz (QPSK) 3580 57.59
Down-link 5G NR 60MHz (QPSK) 3625 57.55
Down-link 5G NR 60MHz (QPSK) 3670 57.53
Down-link 5G NR 60MHz (16QAM) 3580 57.59
Down-link 5G NR 60MHz (16QAM) 3625 57.62
Down-link 5G NR 60MHz (16QAM) 3670 57.53
Down-link 5G NR 60MHz (64QAM) 3580 57.55
Down-link 5G NR 60MHz (64QAM) 3625 57.62
Down-link 5G NR 60MHz (64QAM) 3670 57.57
Down-link 5G NR 60MHz (256QAM) 3580 57.56
Down-link 5G NR 60MHz (256QAM) 3625 57.56
Down-link 5G NR 60MHz (256 QAM) 3670 57.57
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input: RF Input Z: 50 O Atten: 20 dB Trig: External 1 Camer Ref Freq: 3.552500000 GHz
Coupling: AC CorrCCorrRCal  Preamp: Off Gate: LO CCInfo: DL, 1 CC
Ext Gain: -31.45 dB Freq Ref: Ext (S) W Path: Standard #IF Gain: Low
P Align: Auto NFE: Off
1 Graph v

Scale/Div 10.0 dB Ref Value 40.00 dBm

L L h da N i

T Iw.‘-l,r-'l"i"‘-ﬂm”fHﬂll""in'l

Center 3.552500 GHz #Video BW 150.00 kHz
#Res BW 51.000 kHz

Sweep 16.7 ms (1001 pts),

Measure Trace Trace 1
Occupled Bandwidth

4 Active Carrier(s)

Transmit Freq Error Total Power

x dB Bandwidth % of OBW Power

xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=5MHz

KEYSIGHT [nput RF Input Z 50 Q Atten: 20 dB Tig. E:  Ref Freq 3 625000000 GHz
Coupling AC Corr CCorr RCal Preamp. Off

Gate: LO CCInfo: DL, 1 CC
Ext Gain_ -31.50 dB Freq Rel. Ext (S) pW Path. Standard #IF Gain Low
Align: Auto NFE: Off

1 Graph v
Scale/Div 10.0 dB

Ref Value 40.00 dBm

ULk s (L L

bl

[ ‘
Ul l I I |
gl *"'\"fﬂ?"“"l i | t“‘“n‘ 'LI"I"W

Center 3.625000 GHz #Video BW 150.00 kHz Span 10 MHz
#Res BW 51.000 kHz

Sweep 16.7 ms (1001 pts),
2 Metrics

Measure Trace

Occupled Bandwidth
4.4 Active Carrier(s)

Transmit Freq Error - d Tolsl Power 39.9 Bm

x dB Bandwidth % of OBW Power

xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=5MHz

KEYSIGHT Input RF Input 2 50 O Alten: 20 dB Tiig. E et Ref Freq 3 697500000 GHz
e} Coupling AC CorrCCorrRCal  Preamp: Off Gate' LO

DL 1CC
Ext Gain_ -31.55dB Freq Rel. Ext (S) pW Path. Standard #1F
Align: Auto NFE: Off

1 ph v

Scale/Div 10.0 dB Ref Value 40.00 dBm

x,wﬂw i «-nltu;.*IW‘-f;'ﬁm'j_v A

Jl”r..-Mm‘lauI:‘l'l'I

Wb

‘Center 3,697500 GHz #Video BW 150.00 kHz Span 10 MHz
#Res BW 51.000 kHz

Sweep 16.7 ms (1001 pts),
2 Metrics

Measure Trace Trace 1
Occupled Bandwidth

4.4401 MHz Active Carrier(s) 1

0 dBn
Transmit Freq Error R i Total Power 0 dBm
x dB Bandwidth % of OBW Power

x dB

Channel: TOP, Modulation: 64QAM,
BW=5MHz
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Appendix A: Test results

KEYSIGHT |nput RF Input 2 50 0
Coupling: AC Corr CCorr RCal

Gt Gain -31.45 dB Freq Ref. Ex (5)
E O

Align. Auto NF
1 Graph v
Scale/Div 10.0 d8

iCenter 3.55500 GHz
#Res BW 100.00 kHz

2 Metrics

Occupled Bandwidth
8.5697 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT [nput RF Input 2. 50 0
Coupling. AC Corr CCorr RC

Channel: BOTTOM, Modulation: 64QAM,

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.555000000 GHz
Cale. LO

Preamp: Off
W Paihy: Standard #IF Gain' Low

Ref Value 40.00 dBm

#Video BW 300.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrier(s)
Total Power

of OBW Power
xdB

BW=10MHz

Atten: 20 dB
Preamp. Off

Ext Gain -31.50 dB Freq Ref Ext (S) W Path Standard #F Gain Low

Align: Auto NFE: Off
1 Graph
Scale/Div 10.0 dB

ICenter 3.62500 GHz
#Res BW 100.00 kHz

2 Metrics

Occupied Bandwidth
8.6694 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |nput RF Input 2 50 0
Coupling: AC Corr CCorRCal  Preamp. Off Gale' LO

Channel: MIDDLE, Modulation: 64QAM,

Ref Value 40.00 dBm

#Video BW 300.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace
Active Carrler(s) 1
Total Power 37.2dBm

% of OBW Power
xdB

BW=10MHz

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.695000000 GHz
CCinfo: DL, 1C

Ext Gain -31.55 dB Freq Ref Ex1 (S) W Path Slandard #IF Gain' Low

Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

ICenter 3.68500 GHz
#Res BW 100.00 kHz

2 Metrics

Occupled Bandwidth

Ref Value 40.00 dBm

#Video BW 300.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrler(s)
Total Power

Transmit Freq Error -1.482

x dB Bandwidth

Channe

TOP, Modulation: 64QAM,

8.876 MHz of OBW Power

xdB

BW=10MHz

Product: XR35WH2/ACY

Specification: FCC 96
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT llnput RF Input 2. 50 0 Atien 20 dB
Coupling: AC Corr CCorrRCal  Preamp. Off
GJ  Ext Gain 3145 dB Freq Ref £x1(S) W Path: Slandard #IF Gain: Low

Align. Auto NFE. Of

Tng: External 1 Carrier Ref Freq: 3.557500000 GHz
Cale. LO

1 Graph v
Scale/Div 10.0 d8 Ref Value 40.00 dBm

ICenter 3.55750 GHz #Video BW 470.00 kHz

#Res BW 150.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
13.526 MHz Active Carrier(s)
Transmit Freq Error 4,233 kHz AIE Ty
x dB Bandwidth 14.01 MHz of OBW Power
xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=15MHz

KEYSIGHT Input RF Input Z: 50 (0 Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3.625000000 GHz
Coupling: AC Corr CComrRCal  Preamp: Off Gate: LO CClnfo: DL, 1 CC
Ext Gain: -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off
1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

iCenter 3.62500 GHz #Video BW 470.00 kHz Span 30 MHz,
#Res BW 150.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
13.542 Active Carrler(s)
Transmit Freq Error 9,915 kHz L
x dB Bandwidth 14.02 MHz  of OBW Power
xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=15MHz

KEYSIGHT lnput RF Input 2. 50 0 Atten’ 20 dB Trig: External 1 Carier Ref Freq: 3662500000 GHz
Coupling: AC Corr CCorrRCal  Preamp: Off Gate: LO CCinfo: DL, 1C
Ext Gain_ -31.55 dB Freq Ref Exi(S) uW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB Ref Value 40.00 dBm

ICenter 3.68250 GHz #Video BW 470.00 kHz

#Res BW 150.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace

Occupled Bandwidth
13.527 MHz Active Carrier(s)
Transmit Freq Error -13.667 kHz AIE Ty
x dB Bandwidth 14.01 MHz of OBW Power
x dB

TOP, Modulation: 64QAM,
BW=15MHz

Channe
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KEYSIGHT |nput RF Input Z_ 50 ¢
Coupling. AC Corr CCorr RC

@ Ext Gain -31.45 dB Freq Ref. Ex1(S)
E: Of

Align. Auto NF
1 Graph v
Scale/Div 10.0 d8

iCenter 3.56000 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
18.208 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT Input RF Input Z: 50 (0

Coupling: AC Corr CComr RCal
Ext Gain: -31.50 dB Freq Ref Exi

PASS A1) NFE: Off
1 Graph
Scale/Div 10.0 dB

Mol st i L
ML ‘I’d'rz'Lﬂ'Unll\

iCenter 3.62500 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
8.202 MHz

(0
Cal

Channel: BOTTOM, Modulation: 64QAM,

Appendix A: Test results

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.560000000 GHz
Preamp: Off Cate: LO CCinfo: DL, 1C
MW Path € jard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 620.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrier(s)
Total Power

of OBW Power
xdB

BW=20MHz

Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3625000000 GHz
Preamp: Off Gate: LO CCInfo: DL, 1 CC
W Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 620.00 kHz
Sweep 1.00 ms (1001 pts)
Measure Trace

Active Carrler(s) 1
Total Power 38.3 dBm

Transmit Freq Error 8.173 kHz

x dB Bandwidth 18.87 MHz

KEYSIGHT |nput RF Input 2 50 0
Coupling: AC Corr CCorRCal  Preamp. Off Gale' LO

Channel: MIDDLE, Modulation: 64QAM,

 of OBW Power
xdB

BW=20MHz

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.690000000 GHz
CCinfo: DL, 1C

Ext Gain -31.55 dB Freq Ref Ex1 (S) W Path Slandard #IF Gain' Low

Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

it

ICenter 3.68000 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
18.198 MHz

Ref Value 40.00 dBm

#Video BW 620.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrler(s)
Total Power

Transmit Freq Error 5.454 kHz

x dB Bandwidth

Channe

TOP, Modulation: 64QAM,

18.87 MHz of OBW Power

xdB

BW=20MHz

Product: XR35WH2/ACY

Specification: FCC 96
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Appendix

KEYSIGHT Input RF Input Z: 50 O
Coupling: AC Corr CCorr RCal
Ext Gain: -31.45 dB Freq Ref: Ext (S)
Align: Auto NFE: Off

1 Graph v
Scale/Div 10.0 dB

ICenter 3.56250 GHz
#Res BW 240.00 kHz

2 Metrics

Occupled Bandwidth
22.953 MHz

Transmit Freq Error
x dB Bandwidth

Channel: BOTTOM, Modulation: 64QAM,

A: Test results

Atten: 20 dB Trig: External 1 Camer Ref Freq: 3.562500000 GHz
Preamp: Off Gate: LO CCInfo: DL, 1CC
UW Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 750.00 kHz
Sweep 1.00 ms (1001 pts),

Measure Trace Trace 1
Active Carrier(s)
Total Power

% of OBW Power
xdB

BW=25MHz

KEYSIGHT Input RE Inpul Z 50 O
Coupling: Corr r RCal

Ext Gain_ -31.50 dB Freq Rel. Ext (S)
Align: Auto NFE: Off

Scale/Div 10.0 dB

Center 3.62500 GHz
#Res BW 240.00 kHz

2 Metrics

Occupled Bandwidth
22.964 MHz

Transmit Freq Error
x dB Bandwidth

Channel: MIDDLE, Modulation: 64QAM,

Alten: 20 dB Tng B al 1 Ref Freq: 3 625000000 GHz
Preamp. Off Gate: LO fo: DL, 1CC
UW Path. Standard #1F Gain. Low

Ref Value 40.00 dBm

#Video BW 750.00 kHz
Sweep 1.00 ms (1001 pts),

Measure Trace
Active Carrier(s)
Total Power

% of OBW Power
xdB

BW=25MHz

KEYSIGHT Input RE Inpul Z 50 O
Couy

Corr CCorr RCal
55dB Freq Rel. Ext (S)
NFE: Off

Scale/Div 10.0 dB

Center 3.68750 GHz
#Res BW 240.00 kHz

2 Metrics
Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Alten: 20 dB Tng: External 1 ] Ref Freq: 3 687500000 GHz
p. Of Gate: LO fo: DL, 1CC
MW Path. Standard #1F Low

Ref Value 40.00 dBm

#Video BW 750.00 kHz
Sweep 1.00 ms (1001 pts),

Measure Trace

Active Carrier(s) 1
Total Power 4 dBm
% of OBW Power

xdB

Product: XR35WH2/ACY

Specification: FCC 96

Channel: TOP, Modulation: 64QAM,
BW=25MHz
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input RF Input 2 50 0 Atten’ 20 dB Trig External 1 Carrier Ref Freq: 3 565000000 GHz
Coupling: AC Corr CCorf RCal  Preamp: O Gale LO CC Info: DL, 1 CC
W Paihy: Standard #IF Gain' Low

Scale/Div 10.0 d8 Ref Value 40.00 dBm

iCenter 3.56500 GHz #Video BW 910.00 kHz

#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace

Occupled Bandwidth
27.837 MHz Active Carrier(s)
Transmit Freq Error AT oW
x dB Bandwidth z % of OBW Power
xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=30MHz

KEYSIGHT Input RF Input Z: 50 (0 Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3.625000000 GHz
Coupling: AC Corr CComr RC:i Preamp: Off Gate: LO CClnfo: DL, 1 CC
Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off

1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

iCenter 3.62500 GHz #Video BW 910.00 kHz

#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace Trace 1
Occupled Bandwidth
27.86 Active Carrler(s) 1
Transmit Freq Eror Total Power 38.8 dBm
x dB Bandwidth z z % of OBW Power 0
xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=30MHz

KEYSIGHT Input RF Input 2 50 0 Atten’ 20 dB Trg: External 1 Carrier Ref Freq: 3685000000 GHz
Coupling: AC Corr CCorr RCe Preamp: Off Gate: LO CCinfo: DL, 1
Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB Ref Value 40.00 dBm

ey Wi
I

My
I

ICenter 3.68500 GHz #Video BW 910.00 kHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth

2 Active Carrler(s)

38.4
Transmit Freq Error Total Power 38.4 dBm
x dB Bandwidth 5 MHz of OBW Power

xdB

Channel: TOP, Modulation: 64QAM,
BW=30MHz
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Appendix A: Test results

KEYSIGHT lnput RF Input Z
Coupling. AC Corl

Scale/Div 10.0 d8

"['.““'“v]ﬂ e ‘Iﬂ.‘"

iCenter 3.57000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth
37

Transmit Freq Error
x dB Bandwidth

Channel: B

KEYSIGHT nput RF n
Coupling: AC Corr C

Input Z- 50 (1 Atten: 20 dB

500 Atten: 20 dB
i RCi Preamp: Off Gate: LO
MW Path: Standard #IF Gain: Low

Tng: External 1 Carrier Ref Freq: 3.570000000 GHz
CCnfo: DL, 1 CC

Ref Value 40.00 dBm

lﬂﬂ‘”‘v’r‘lvl "I‘l".w

|yt

Span 80 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 1.3000 MHz

Measure Trace

Active Carrier(s)

-141.93 kHz Total Power
39.09 MHz % of OBW Power

xdB

OTTOM, Modulation: 64QAM,
BW=40MHz

Trig: External 1 Carrier Ref Freq: 3 625000000 GHz

:Corr RC: Praamp: Off Gata: LO CCnfo: DL, 1 CC

Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off

1 Graph
Scale/Div 10.0 dB

‘-,wlllﬂ"‘ﬂ':‘:‘l']wrf 1f ‘Mw"r"ﬂ/ ]

et

iCenter 3.62500 GHz
#Res BW 430.00 kHz

2 Metrics
Occupled Bandwidth
37.654

Transmit Freq Error
x dB Bandwidth

KEYSIGHT Input RF Input
Coupling. AC Corl
Ext Gain: -31.55 dB Freq
Align. Auto NFE

1 Graph v
Scale/Div 10.0 dB

o [ 'IW'L'"W]"r““ﬁ‘} M e

ICenter 3.68000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth
37.812 MHz

Transmit Freq Error
x dB Bandwidth

Channel: MIDDLE, Modulation: 64QAM,

Channel: TOP, Modulation: 64QAM,

Ref Value 40.00 dBm

4 r-'.fl"," rJI"\r"""’]f T'f[#"‘l"‘ﬁ"..

#Video BW 1.3000 MHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrler(s)
Total Power

% of OBW Power
xdB

BW=40MHz

2500 Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.680000000 GHz
2Corr RCi Preamp: Off Gate: LO CCinfo: DL, 1

Ref Ext(S) W Path: Standard #IF Gain: Low

o

Ref Value 40.00 dBm

M U Illla’:.l"j];’"“"JI|’|1"

fhritad

It

#Video BW 1.3000 MHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrier(s) 1

182 kHz Total Power 38.6 dBm
79 MHz of OBW Power
x dB

BW=40MHz

Product: XR35WH2/ACY

Specification: FCC 96

| Report reference REP002340TRF

Page 23 of 288 |




Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input RF Input 2 50 0 Atten: 20 dB Trig: External 1 Carrier Ref Freq: 3 575000000 GHz
Coupling: AC Corr CCorr RCal  Preamp: Off Gale LO CC Info: DL, 1 CC
W Paihy: Standard #IF Gain' Low

Scale/Div 10.0 d8 Ref Value 40.00 dBm

Forithy g

e

iCenter 3.57500 GHz #Video BW 1.5000 MHz Span 100 MHz|
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace Trace 1

Occupled Bandwidth
47.263 MHz Active Carrier(s)
Transmit Freq Error 92 kHz AT oW
x dB Bandwidth 48.79 MHz % of OBW Power
xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=50MHz

KEYSIGHT Input RF Input Z: 50 (0 Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3.625000000 GHz
Coupling: AC Corr CComr RC:i Preamp: Off Gate: LO CClnfo: DL, 1 CC
Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off
1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

et A

iCenter 3.62500 GHz #Video BW 1.5000 MHz Span 100 MHz|
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
47.330 MHz Active Carrler(s)
Transmit Freq Error ST EOvEn
x dB Bandwidth 7 z % of OBW Power
xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=50MHz

KEYSIGHT Input RF Input 2 50 0 Atten’ 20 dB Trg: External 1 Carrier Ref Freq: 3675000000 GHz
Coupling: AC Corr CCorr RCe Preamp: Off Gate: LO CCinfo: DL, 1
Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v

Scale/Div 10.0 dB Ref Value 40.00 dBm

mrl\"ll\v'-iﬁwm-‘h"lr i \‘r.F“,‘U"wﬁl"nr\n

Ak e o
I’I ll‘h'll"lf; W h"'fl‘|| W

ICenter 3.67500 GHz #Video BW 1.5000 MHz Span 100 MHz,
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
47 Active Carrler(s)
Transmit Freq Error 7 kHz AT oW
x dB Bandwidth 48.78 MHz of OBW Power
xdB

Channel: TOP, Modulation: 64QAM,
BW=50MHz
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KEYSIGHT |Input RF
Coupling. AC Corl

Scale/Div 10.0 d8

Appendix A: Test results

Input 2- 50 (1 Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.580000000 GHz
Ci C

" R Preamp: Off Gate: LO CCinfo: DL, 1
MW Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

(AR A b

iCenter 3.58000 GHz
#Res BW 620.00 kHz

2 Metrics

Occupled Bandwidth
57.554 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT npul RF

Coupling: AC Corr CCorr RC Preamp: Off Gata: LO

Channel: BOTTOM, Modulation: 64QAM,

#Video BW 1.8000 MHz
Sweep 1.20 ms (1001 pts)

Measure Trace

Active Carrier(s)
34,505 kHz Total Power
59,07 MHz % of OBW Power
xdB

BW=60MHz

Input Z: 50 0 Atten: 20 dB Trig: External 1 Carrier Ref Freq: 3 625000000 GHz

CCInfo: DL, 1 CC

Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off

1 Graph
Scale/Div 10.0 dB

iCenter 3.62500 GHz
#Res BW 620.00 kHz

2 Metrics

Occupled Bandwidth

57.623 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |nput RF

Coupling. AC Corl

Channel: MIDDLE, Modulation: 64QAM,

Ref Value 40.00 dBm

,w‘ "‘Jnm'lj,.ﬂ‘ﬂl

Span 120 MHz|
Sweep 1.20 ms (1001 pts)

#Video BW 1.8000 MHz

Measure Trace Trace 1
Active Carrler(s) 1
Total Power 39.5 dBm

% of OBW Power
xdB

63.047 kHz

BW=60MHz

Input 2- 50 (1 Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.670000000 GHz

i RCi Preamp: Off Gate: LO CCinfo: DL, 1

Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

ICenter 3.67000 GHz
#Res BW 620.00 kHz

2 Metrics

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Channel: TOP, Modulation: 64QAM,

Ref Value 40.00 dBm

‘||"‘| rn,wﬁm,.»m.d‘f,,n 1

ey

Span 120 MHz|
Sweep 1.20 ms (1001 pts)

#Video BW 1.8000 MHz

Measure Trace Trace 1
Active Carrier(s) 1
Total Power 39.5 dBm

of OBW Power
xdB

BW=60MHz

Product: XR35WH2/ACY

Specification: FCC 96
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

RF PORT 2
Test data

Direction Modulation Frequency OBW

(MH2) (MH2z)
Down-link 5G NR 5MHz (QPSK) 3552.5 4.68
Down-link 5G NR 5MHz (QPSK) 3625 4.68
Down-link 5G NR 5MHz (QPSK) 3697.5 4.68
Down-link 5G NR 5MHz (16QAM) 3552.5 4.68
Down-link 5G NR 5MHz (16QAM) 3625 4.68
Down-link 5G NR 5MHz (16QAM) 3697.5 4.68
Down-link 5G NR 5MHz (64QAM) 3552.5 4.68
Down-link 5G NR 5MHz (64QAM) 3625 4.68
Down-link 5G NR 5MHz (64QAM) 3697.5 4.68
Down-link 5G NR 5MHz (256QAM) 3552.5 4.68
Down-link 5G NR 5MHz (256QAM) 3625 4.68
Down-link 5G NR 5MHz (256QAM) 3697.5 4.68
Down-link 5G NR 10MHz (QPSK) 3555 8.61
Down-link 5G NR 10MHz (QPSK) 3625 8.61
Down-link 5G NR 10MHz (QPSK) 3695 8.61
Down-link 5G NR 10MHz (16QAM) 3555 8.61
Down-link 5G NR 10MHz (16QAM) 3625 8.61
Down-link 5G NR 10MHz (16QAM) 3695 8.61
Down-link 5G NR 10MHz (64QAM) 3555 8.61
Down-link 5G NR 10MHz (64QAM) 3625 8.61
Down-link 5G NR 10MHz (64QAM) 3695 8.61
Down-link 5G NR 10MHz (256QAM) 3555 8.61
Down-link 5G NR 10MHz (256QAM) 3625 8.61
Down-link 5G NR 10MHz (256QAM) 3695 8.61
Down-link 5G NR 15MHz (QPSK) 3557.5 13.48
Down-link 5G NR 15MHz (QPSK) 3625 13.49
Down-link 5G NR 15MHz (QPSK) 3692.5 13.48
Down-link 5G NR 15MHz (16QAM) 3557.5 13.48
Down-link 5G NR 15MHz (16QAM) 3625 13.48
Down-link 5G NR 15MHz (16QAM) 3692.5 13.49
Down-link 5G NR 15MHz (64QAM) 3557.5 13.48
Down-link 5G NR 15MHz (64QAM) 3625 13.48
Down-link 5G NR 15MHz (64QAM) 3692.5 13.48
Down-link 5G NR 15MHz (256 QAM) 3557.5 13.49
Down-link 5G NR 15MHz (256 QAM) 3625 13.49
Down-link 5G NR 15MHz (256 QAM) 3692.5 13.48
Down-link 5G NR 20MHz (QPSK) 3560 18.21
Down-link 5G NR 20MHz (QPSK) 3625 18.20
Down-link 5G NR 20MHz (QPSK) 3690 18.20
Down-link 5G NR 20MHz (16QAM) 3560 18.21
Down-link 5G NR 20MHz (16QAM) 3625 18.20
Down-link 5G NR 20MHz (16QAM) 3690 18.20
Down-link 5G NR 20MHz (64QAM) 3560 18.21
Down-link 5G NR 20MHz (64QAM) 3625 18.20
Down-link 5G NR 20MHz (64QAM) 3690 18.20
Down-link 5G NR 20MHz (256 QAM) 3560 18.21
Down-link 5G NR 20MHz (256 QAM) 3625 18.20
Down-link 5G NR 20MHz (256 QAM) 3690 18.20
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

Test data

Direction Modulation Frequency OBW

(MH2) (MHZz)
Down-link 5G NR 25MHz (QPSK) 3562.5 22.95
Down-link 5G NR 25MHz (QPSK) 3625 22.96
Down-link 5G NR 25MHz (QPSK) 3687.5 22.95
Down-link 5G NR 25MHz (16QAM) 3562.5 22.95
Down-link 5G NR 25MHz (16QAM) 3625 22.96
Down-link 5G NR 25MHz (16QAM) 3687.5 22.95
Down-link 5G NR 25MHz (64QAM) 3562.5 22.95
Down-link 5G NR 25MHz (64QAM) 3625 22.96
Down-link 5G NR 25MHz (64QAM) 3687.5 22.96
Down-link 5G NR 25MHz (256QAM) 3562.5 22.95
Down-link 5G NR 25MHz (256QAM) 3625 22.96
Down-link 5G NR 25MHz (256QAM) 3687.5 22.96
Down-link 5G NR 30MHz (QPSK) 3565 27.83
Down-link 5G NR 30MHz (QPSK) 3625 27.90
Down-link 5G NR 30MHz (QPSK) 3685 27.90
Down-link 5G NR 30MHz (16QAM) 3565 27.84
Down-link 5G NR 30MHz (16QAM) 3625 27.91
Down-link 5G NR 30MHz (16QAM) 3685 27.85
Down-link 5G NR 30MHz (64QAM) 3565 27.83
Down-link 5G NR 30MHz (64QAM) 3625 27.89
Down-link 5G NR 30MHz (64QAM) 3685 27.88
Down-link 5G NR 30MHz (256QAM) 3565 27.84
Down-link 5G NR 30MHz (256QAM) 3625 27.91
Down-link 5G NR 30MHz (256QAM) 3685 27.90
Down-link 5G NR 40MHz (QPSK) 3570 38.07
Down-link 5G NR 40MHz (QPSK) 3625 37.65
Down-link 5G NR 40MHz (QPSK) 3680 37.80
Down-link 5G NR 40MHz (16QAM) 3570 38.06
Down-link 5G NR 40MHz (16QAM) 3625 37.67
Down-link 5G NR 40MHz (16QAM) 3680 37.83
Down-link 5G NR 40MHz (64QAM) 3570 38.05
Down-link 5G NR 40MHz (64QAM) 3625 37.67
Down-link 5G NR 40MHz (64QAM) 3680 38.01
Down-link 5G NR 40MHz (256QAM) 3570 38.06
Down-link 5G NR 40MHz (256QAM) 3625 37.67
Down-link 5G NR 40MHz (256 QAM) 3680 37.83
Down-link 5G NR 50MHz (QPSK) 3575 47.26
Down-link 5G NR 50MHz (QPSK) 3625 47.33
Down-link 5G NR 50MHz (QPSK) 3675 47.30
Down-link 5G NR 50MHz (16QAM) 3575 47.27
Down-link 5G NR 50MHz (16QAM) 3625 47.33
Down-link 5G NR 50MHz (16QAM) 3675 47.29
Down-link 5G NR 50MHz (64QAM) 3575 47.26
Down-link 5G NR 50MHz (64QAM) 3625 47.33
Down-link 5G NR 50MHz (64QAM) 3675 47.29
Down-link 5G NR 50MHz (256QAM) 3575 47.26
Down-link 5G NR 50MHz (256QAM) 3625 47.33
Down-link 5G NR 50MHz (256QAM) 3675 47.29
Down-link 5G NR 60MHz (QPSK) 3580 57.54
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Appendix A: Test results

Product: XR35WH2/ACY

Specification: FCC 96

Test data

Direction Modulation Frequency OBW

(MH2) (MHZz)
Down-link 5G NR 60MHz (QPSK) 3625 57.58
Down-link 5G NR 60MHz (QPSK) 3670 57.60
Down-link 5G NR 60MHz (16QAM) 3580 57.58
Down-link 5G NR 60MHz (16QAM) 3625 57.59
Down-link 5G NR 60MHz (16QAM) 3670 57.54
Down-link 5G NR 60MHz (64QAM) 3580 57.58
Down-link 5G NR 60MHz (64QAM) 3625 57.64
Down-link 5G NR 60MHz (64QAM) 3670 57.55
Down-link 5G NR 60MHz (256QAM) 3580 57.53
Down-link 5G NR 60MHz (256QAM) 3625 57.59
Down-link 5G NR 60MHz (256 QAM) 3670 57.60

| Report reference REP002340TRF

Page 28 of 288 |




KEYSIGHT Input RF
Coupling: AC

Preamp: Off
Ext Gain: -31.45 dB Freq Ref: Ext (S)

Align: Auto
1 Graph v
Scale/Div 10.0 dB

Center 3.552500 GHz
#Res BW 51.000 kHz

2 Metrics
Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Appendix A: Test results

Input Z: 50 O

Atten: 20 dB
Corr CCorr RCal

Trig: External 1
Gate: LO

Carner Ref Freq: 3552500000 GHz
UW Path: Standard #IF Gain: Low

CCInfo: DL, 1CC
NFE: Off

Ref Value 40.00 dBm

Wi

#Video BW 150.00 kHz

Sweep 16.7 ms (1001 pts),
Measure Trace Trace 1

Active Carrier(s)
Total Power

% of OBW Power
xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=5MHz
KEYSIGHT Input RF Input Z 50 Alten: 20 dB. Trig: External 1 Ref Fraq 3 625000000 GHz
Coupling Corr rmRCal  Preamp: Off Gate: LO
Ext Gain_ -31.50 dB Freq Rel. Ext (S)
Align: Auto

NFE
v
Scale/Div 10.0 dB

*‘hll..ln.\ynl_ i VM|‘J.WI'F|,I

Center 3.625000 GHz
#Res BW 51.000 kHz

2 Metrics

Occupled Bandwidth
4.6817 MHz

Transmit Freq Error

x dB Bandwidth

KEYSIGHT Input RE Inpul Z 50 O
Couy

Corr CCorr RCal
55dB Freq Rel. Ext (S)
NFE: Off

Scale/Div 10.0 dB

‘Center 3,697500 GHz
#Res BW 51.000 kHz

2 Metrics

Occupled Bandwidth
4.6830 MHz

Transmit Freq Error

x dB Bandwidth

Channe

| Report reference REP002340TRF

Channel: MIDDLE, Modulation: 64QAM,

TOP, Modulation: 64QAM,
BW=5MHz

fo: DL, 1CC
UW Path. Standard #1F Gain. Low
on

Ref Value 40.00 dBm

3 “Wu']p'ﬂ A

W
b iy i L e
#Video BW 150,00 kHz

Span 10 MHz
Sweep 16.7 ms (1001 pts),

Measure Trace
Active Carrier(s)
Total Power

% of OBW Power
xdB

BW=5MHz

Alten: 20 dB Tng: External 1 ] Ref Freq: 3 697500000 GHz
p. Of Gate: LO fo: DL, 1CC
MW Path. Standard #1F Low

Ref Value 40.00 dBm

i LAl e

I
My
ik ll"r‘;\'f,ﬁ.,n,luu
#Video BW 150,00 kHz

Span 10 MHz
Sweep 16.7 ms (1001 pts),

Measure Trace
Active Carrier(s)
Total Power

% of OBW Power
x dB

Product: XR35WH2/ACY

Specification: FCC 96
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT llnput RF Input 2. 50 0 Atien 20 dB
Coupling: AC Corr CCorrRCal  Preamp. Off
GJ  Ext Gain 3145 dB Freq Ref £x1(S) W Path: Slandard #IF Gain: Low

Align. Auto NFE. Of

Tng: External 1 Carrier Ref Freq: 3.555000000 GHz
Cate: LO CCinfo: DL, 1C

1 Graph v
Scale/Div 10.0 d8 Ref Value 40.00 dBm

ICenter 3.55500 GHz #Video BW 300.00 kHz

#Res BW 100.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
£ Active Carrler(s)

Total Power

Transmit Freq Error
x dB Bandwidth iHz of OBW Power

xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=10MHz

KEYSIGHT nput RF Input 2. 50 0 Alten: 20 dB Trig: External 1 Carrier Ref Freq: 3625000000 GHz
Coupling: AC Corr CCorrRCal  Praamp: Of Gala LO CC Info: DL, 1 CC
Ext Gain' -3150 dB Freq Ref ExI (S) W Path jard #IF Gain Low

PASS LLINTC) NFE: Off
1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

ICenter 3.62500 GHz #Video BW 300.00 kHz

#Res BW 100.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Oceupled Bandwidth
8.6082 MHz Active Carrler(s)
Transmit Freq Emor -17.792 kHz Ll
x dB Bandwidth 9.380 MHz b of OBW Power
x dB

Channel: MIDDLE, Modulation: 64QAM,
BW=10MHz

KEYSIGHT lnput RF Input 2. 50 0 Atten’ 20 dB Trig: External 1 Carrier Ref Freq: 3685000000 GHz
Coupling: AC Corr CCorrRCal  Preamp: Off Gate: LO CCinfo: DL, 1C
Ext Gain_ -31.55 dB Freq Ref Exi(S) uW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB Ref Value 40.00 dBm

| |
ICenter 3.68500 GHz #Video BW 300.00 kHz

#Res BW 100.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace

Occupled Bandwidth
8.6065 MHz Active Carrier(s)
Transmit Freq Error 19.614 kHz AT oW
x dB Bandwidth 5 MHz of OBW Power
xdB

TOP, Modulation: 64QAM,
BW=10MHz

Channe
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Appendix

KEYSIGHT |nput RF Input 2 50 0
Coupling: AC Corr CCorr RCal

G Ext Gain -31 45 dB Freq Ref. Ex1 (S)
Align. Auto NFE. Of

1 Graph v
Scale/Div 10.0 d8

ICenter 3.55750 GHz
#Res BW 150.00 kHz

2 Metrics

Occupled Bandwidth
13.482 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |nput RE Input Z: 50 0
Coupling: AC Corr CCorr RCal

Ext Gain: -31.50 dB Freq Ref Exi
PASS I NFE: Off

1 Graph
Scale/Div 10.0 dB

iCenter 3.62500 GHz
#Res BW 150.00 kHz

2 Metrics

Occupled Bandwidth
13.483 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |nput RF Input 2 50 0

Coupling: AC Corr CCorrRCal  Preamp: Off Gate: LO

Channel: BOTTOM, Modulation: 64QAM,

Channel: MIDDLE, Modulation: 64QAM,

A: Test results

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.557500000 GHz
Preamp: Off Cate: LO CCinfo: DL, 1C
MW Path € jard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 470.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrier(s)
Total Power

of OBW Power
xdB

BW=15MHz

Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3625000000 GHz
Praamp: Off Gata: LO CClnfo: DL, 1 CC

) W Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 470.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrler(s)
Total Power

 of OBW Power
xdB

BW=15MHz

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.692500000 GHz
CCinfo: DL, 1C

Ext Gain -31.55 dB Freq Ref Ex1 (S) W Path Slandard #IF Gain' Low

Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

ICenter 3.68250 GHz
#Res BW 150.00 kHz

2 Metrics
Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Channe

TOP, Modulation: 64QAM,

Ref Value 40.00 dBm

Span 30 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 470.00 kHz

Measure Trace

Active Carrler(s)
Total Power

of OBW Power
x dB

BW=15MHz

Product: XR35WH2/ACY

Specification: FCC 96

| Report reference REP002340TRF

Page 31 of 288 |




KEYSIGHT |nput RF Input 2 50 0
Coupling: AC Corr CCorr RCal

@ Ext Gain -31.45 dB Freq Ref. Ex1(S)
Align. Auto NFE. Of

1 Graph v
Scale/Div 10.0 d8

iCenter 3.56000 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
18.211 MHz

Transmit Freq Error
x dB Bandwidth

#Video BW 620.00 kHz

Channel: BOTTOM, Modulation: 64QAM,

Appendix A: Test results

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.560000000 GHz
Preamp: Off Cate: LO CCinfo: DL, 1C
MW Path € jard #IF Gain: Low

Ref Value 40.00 dBm

Ll
W ||‘

Span 40 MHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrier(s)
Total Power

of OBW Power
xdB

BW=20MHz

KEYSIGHT Input RF Input Z: 50 (0
Coupling: AC Corr CComr RCal
Ext Gain: -31.50 dB Freq Ref Exi (S)
PASS I NFE: Off
1 Graph

Scale/Div 10.0 dB

iCenter 3.62500 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
8.201 MHz

Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3625000000 GHz
Preamp: Off Gate: LO CCInfo: DL, 1 CC
W Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 620.00 kHz

Measure Trace Trace 1

Active Carrler(s) 1
Total Power 38.1 dBm

Transmit Freq Error 8.430 kHz

x dB Bandwidth 18.87 MHz

KEYSIGHT |nput RF Input 2 50 0

Coupling: AC Corr CCorr RCal

Channel: MIDDLE, Modulation: 64QAM,

 of OBW Power
xdB

BW=20MHz

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.690000000 GHz
Preamp: Off Gate: LO CCinfo: DL, 1C

Ext Gain -31.55 dB Freq Ref Ex1 (S) W Path Slandard #IF Gain' Low

Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

ICenter 3.68000 GHz
#Res BW 200.00 kHz

2 Metrics

Occupled Bandwidth
18.203 MHz

Ref Value 40.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 620.00 kHz

Measure Trace Trace 1

Active Carrler(s)
Total Power

Transmit Freq Emor 6.941 kHz

x dB Bandwidth

Channe

TOP, Modulation: 64QAM,

18.88 MHz of OBW Power

xdB

BW=20MHz

Product: XR35WH2/ACY

Specification: FCC 96

| Report reference REP002340TRF

Page 32 of 288 |




Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input RF Input Z: 50 O Atten: 20 dB Trig: External 1 Carner Ref Freq: 3562500000 GHz
Coupling: AC CorrCCorrRCal  Preamp: Off Gate: LO CCInfo: DL, 1 CC
Ext Gain: -31.45 dB Freq Ref: Ext (S) W Path: Standard #IF Gain: Low
Align: Auto NFE: Off

1 Graph v

Scale/Div 10.0 dB Ref Value 40.00 dBm

.l'qw';rf:“l'l,.

ICenter 3.56250 GHz #Video BW 750.00 kHz
#Res BW 240.00 kHz Sweep 1.00 ms (1001 pts),

2 Metrics

Measure Trace
Occupled Bandwidth
Active Carrier(s)

Transmit Freq Error Total Power

x dB Bandwidth Z 2 % of OBW Power
xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=25MHz

KEYSIGHT Input RF Inpul Z 50 O Atten’ 20 dB Trig: E3 Ref Fraq 3 625000000 GHz
Coupling Corr rmRCal  Preamp: Off Gate: LO fo: DL, 1CC
Ext Gain_ -31.50 dB Freq Rel. Ext (S) pW Path. Standard #IF Gain Low
Align: Auto NFE: Off

Scale/Div 10.0 dB Ref Value 40.00 dBm

Center 3.62500 GHz #Video BW 750.00 kHz
#Res BW 240.00 kHz Sweep 1.00 ms (1001 pts),

2 Metrics
Measure Trace

Active Carrier(s)

Transmit Freq Error Total Power

x dB Bandwidth ( 2 % of OBW Power
xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=25MHz

KEYSIGHT Input RF Inpul Z 50 O Atten’ 20 dB Trig External 1 Carrier Ref Freq 3 67500000 GHz
Couj Corr CCorr RCal p. Of Gate: LO fo: DL, 1CC

55dB Freq Rel. Ext (S) pW Path. Standard #1F Low

NFE: Off

Scale/Div 10.0 dB Ref Value 40.00 dBm

i el ;.1‘

Center 3.68750 GHz #Video BW 750.00 kHz
#Res BW 240.00 kHz Sweep 1.00 ms (1001 pts),

2 Metrics

Measure Trace
Occupled Bandwidth
Active Carrier(s)

Transmit Freq Error 716 kHz Total Power

x dB Bandwidth a8 h % of OBW Power
x dB

Channel: TOP, Modulation: 64QAM,
BW=25MHz
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KEYSIGHT |Input RF
Coupling. AC Corl

Scale/Div 10.0 d8

Y
iCenter 3.56500 GHz
#Res BW 300.00 kHz

2 Metrics

Occupled Bandwidth
27.83

Transmit Freq Error
x dB Bandwidth

KEYSIGHT nput RF
Coupling: AC

i

PASS A1) NFE: Off

1 Graph
Scale/Div 10.0 dB

iCenter 3.62500 GHz
#Res BW 300.00 kHz

2 Metrics

Occupled Bandwidth
27.885 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |Input RF
Coupling. AC Corl

Input 2 50 0

R

Channel: BOTTOM, Modulation: 64QAM,
BW=30MHz

Input Z: 50 (0
Corr CCorr RC:
Ext -31.50 dB Freq Ref Exi

Channel: MIDDLE, Modulation: 64QAM,

Input 2 50 0
Corf RC

Appendix A: Test results

Atten: 20 dB Tng: External 1
Preamp: Off Gate: LO
MW Path: Standard #IF Gain: Low

Carrier Ref Freq: 3.565000000 GHz
CCnfo: DL, 1 CC

Ref Value 40.00 dBm

Wy hl yi f.?"l‘"'ﬂl {'\"F L

#Video BW 910.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrier(s)
Total Power

% of OBW Power
xdB

Carrier Ref Freq: 3.625000000 GHz
CCnfo: DL, 1 CC

Atten: 20 dB
Preamp: Off

Trig: External 1
Gala: LO

) W Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

#Video BW 910.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrler(s)
Total Power

% of OBW Power
xdB

102.16 kHz
28.73 MHz

BW=30MHz

Carrier Ref Freq: 3.685000000 GHz
CCinfo: DL, 1

Atten: 20 dB Tng: External 1
Preamp: Off Gate: LO

Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low

Align. Auto

1 Graph
Scale/Div 10.0 dB

ICenter 3.68500 GHz
#Res BW 300.00 kHz

2 Metrics

Occupled Bandwidth
27.881 MHz

Transmit Freq Error
x dB Bandwidth

NFE: Off

Channel: TOgP, Modulation: 64QAM,

Ref Value 40.00 dBm

#Video BW 910.00 kHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1
Active Carrler(s) 1
Total Power 38.5 dBm

of OBW Power
xdB

BW=30MHz

Product: XR35WH2/ACY

Specification: FCC 96
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KEYSIGHT |nput RF Input Z 500

Coupling. AC Corl

Scale/Div 10.0 d8

_ *"l"Nii'ﬂl',-Tf." y

ool

.""lllw"“’vl"”"'ﬂl'
Center 3.57000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth
38.054 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT Input RF Input Z: 50 (0
Coupling: AC Corr CCorr RC
Ext -31.50 dB Freq Ref Exi

PASS A1) NFE: Off

1 Graph
Scale/Div 10.0 dB

i/ Al )
f b f l"“l‘ﬂ'l"‘f f

iCenter 3.62500 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth
37.671 MHz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT |nput RF Input 2 50 0

Coupling. AC Corl

Channel: BOTTOM, Modulation: 64QAM,
BW=40MHz

Channel: MIDDLE, Modulation: 64QAM,

Appendix A: Test results

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.570000000 GHz
Preamp: Off Gate: LO CCnfo: DL, 1 CC
MW Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

i -"P"{l‘m“w.

#Video BW 1.3000 MHz

Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrier(s)
Total Power

-61.228 kHz

% of OBW Power
xdB

Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3625000000 GHz
Praamp: Off Gata: LO CClnfo: DL, 1 CC

) W Path: Standard #IF Gain: Low

Ref Value 40.00 dBm

il |"f|'.w(‘ﬂ.‘ln'l‘ll"\"u"\ 1l o -"rl'lﬂ -'1r'[.|r»{|"p'1

#Video BW 1.3000 MHz
Sweep 1.00 ms (1001 pts)

Measure Trace Trace 1

Active Carrler(s)
Total Power

% of OBW Power
xdB

BW=40MHz

Atten: 20 dB Tng: External 1 Carrier Ref Freq: 3.680000000 GHz
Preamp: Off Gate: LO CCinfo: DL, 1

Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low

Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB

I Ay
""‘f"‘”"‘f’l""‘-“i‘.’"' ‘

ICenter 3.68000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Channel: TOP, Modulation: 64QAM,

Ref Value 40.00 dBm

il

#Video BW 1.3000 MHz
Sweep 1.00 ms (1001 pts)

Measure Trace

Active Carrler(s)
Total Power

of OBW Power
x dB

BW=40MHz

Product: XR35WH2/ACY

Specification: FCC 96
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input RF Input 2 50 0 Atten: 20 dB Trig: External 1 Carrier Ref Freq: 3 575000000 GHz
Coupling: AC Corr CCorr RCal  Preamp: Off Gale LO CC Info: DL, 1 CC
W Paihy: Standard #IF Gain' Low

Scale/Div 10.0 d8 Ref Value 40.00 dBm

[IIMl-.']_'\‘u‘vlu.fnl—‘.'vﬁ[‘rl‘-l"'lﬂ"‘lu\'l"r‘ |

iCenter 3.57500 GHz #Video BW 1.5000 MHz

#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace Trace 1
Occupled Bandwidth
47.257 MHz Active Carrier(s) 1
Total Power 38.9 dBm

Transmit Freq Error
x dB Bandwidth % of OBW Power

xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=50MHz

KEYSIGHT Input RF Input Z: 50 (0 Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3.625000000 GHz
Coupling: AC Corr CComr RC:i Preamp: Off Gate: LO CClnfo: DL, 1 CC
Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS L) NFE: Off
1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

T
Ty

iCenter 3.62500 GHz #Video BW 1.5000 MHz

#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace
Occupled Bandwidth
47.330 MHz Active Carrler(s)
Transmit Freq Error ST EOvEn
x dB Bandwidth z % of OBW Power
xdB

Channel: MIDDLE, Modulation:
BW=50MHz

64QAM,

KEYSIGHT Input RF Input 2 50 0 Atten’ 20 dB Trig: External 1 |Carrier Ref Freq: 3675000000 GHz
Coupling: AC Corr CCorr RCe Preamp: Off Gate: LO CCinfo: DL, 1
Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB Ref Value 40.00 dBm

W“-"'w‘w"’*'w e

ICenter 3.67500 GHz #Video BW 1.5000 MHz

#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)

2 Metrics

Measure Trace Trace 1

Occupled Bandwidth
47 Active Carrler(s)
Transmit Freq Error AT oW
x dB Bandwidth 48.78 MHz of OBW Power
xdB

Channel: TOP, Modulation: 64QAM,
BW=50MHz
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Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

KEYSIGHT Input RF Input 2 50 0 Atten: 20 dB Trig: External 1 Carrier Ref Freq: 3 560000000 GHz
Coupling: AC Corr CCorr RCal  Preamp: Off Gale LO CC Info: DL, 1 CC
W Paihy: Standard #IF Gain' Low

Scale/Div 10.0 d8 Ref Value 40.00 dBm

f i ]"‘"'rh‘*’ h kAl N Mk aaid 4 l,‘fjrl

Ih L | \
. | M 'd"‘!‘"'“h‘ll*y\’h"t' Aot il
P [ TRy
iCenter 3.58000 GHz #Video BW 1.8000 MHz ) Span 120 MHz|
#Res BW 620.00 kHz Sweep 1.20 ms (1001 pts)

2 Metrics

Measure Trace Trace 1
Occupled Bandwidth
57.584 MHz Active Carrier(s)
Total Power

Transmit Freq Error
x dB Bandwidth 59 % of OBW Power

xdB

Channel: BOTTOM, Modulation: 64QAM,
BW=60MHz

KEYSIGHT Input RF Input Z: 50 (0 Aften: 20 dB Trig: External 1 Carrier Ref Freq: 3.625000000 GHz
Coupling: AC Corr CComr RC:i Preamp: Off Gate: LO CClnfo: DL, 1 CC
Ext -31.50 dB Freq Ref Exi (S) pW Path: Standard #IF Gain: Low

PASS A1) NFE: Off
1 Graph
Scale/Div 10.0 dB Ref Value 40.00 dBm

iCenter 3.62500 GHz #Video BW 1.8000 MHz

#Res BW 620.00 kHz Sweep 1.20 ms (1001 pts)

2 Metrics

Measure Trace Trace 1

Occupled Bandwidth
57.640 MHz Active Carrler(s) 1
Transmit Freq Eror Total Power 9.5 dBm
x dB Bandwidth 5 z % of OBW Power 0
xdB

Channel: MIDDLE, Modulation: 64QAM,
BW=60MHz

KEYSIGHT Input RF Input 2 50 0 Atten’ 20 dB Trig: External 1 |Carrier Ref Freq: 3.670000000 GHz
Coupling: AC Corr CCorr RCe Preamp: Off Gate: LO CCinfo: DL, 1
Ext Gain: -31.55 dB Freq Ref Ex1(S) pW Path: Standard #IF Gain: Low
Align. Auto NFE. Off

1 Graph v
Scale/Div 10.0 dB Ref Value 40.00 dBm

Aot ekt Mty

ICenter 3.67000 GHz #Video BW 1.8000 MHz

#Res BW 620.00 kHz Sweep 1.20 ms (1001 pts)

2 Metrics

Measure Trace Trace 1
Occupled Bandwidth
5 Active Carrler(s) 1
Transmit Freq Error -19.814 kHz Ao 39.6 dBm
x dB Bandwidth 5 of OBW Power
xdB

Channel: TOP, Modulation: 64QAM,
BW=60MHz
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C Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

Clause 96.41(b)(g) Peak output power at RF antenna connector

(b) Power limits. Unless otherwise specified in this section, the maximum effective isotropic
radiated power (EIRP) and maximum Power Spectral Density (PSD) of any CBSD and End User
Device must comply with the limits shown in the table in this paragraph (b):

Maximum
EIRP
(dBm/M10 Maximum PSD
Device megahertz) (dBm/MHz)
End User Device 23 n/a
Category A CBSD 30 20)
Category B CBSD' 47 37)|

(g) Power measurement. The peak-to-average power ratio (PAPR) of any CBSD transmitter output
power must not exceed 13 dB. PAPR measurements should be made using either an instrument
with complementary cumulative distribution function (CCDF) capabilities or another Commission
approved procedure. The measurement must be performed using a signal corresponding to the
highest PAPR expected during periods of continuous transmission.

Test date: 10/12/2022 to 11/04/2022
Test results: Pass

Special notes

Measurements were performed for all modulation types. As an example, only measurements for
64 QAM modulation type are reported.

Test equipment

Equipment Manufacturer ‘ Model No. Asset/Serial No.
Spectrum Analyzer Keysight N9030B PXA MY61330632
Spectrum Analyzer Keysight N9041B UXA US57220208
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C Appendix A: Test results Product: XR35WH2/ACY

Specification: FCC 96

Clause 96.41(b)(d) Peak output power at RF antenna connector

Test data
RF PORT 1
Test data
RF
Direction Modulation Fr?&l:_g;cy I?’Lé?\)/g: :J;::;p::t ( d;ﬁ;ﬂz) ( dBIan?laHz) Zﬁg
(dBm) ower (W)

Down-link SG(SESS&/)IHZ 3552.5 37.3 5.395 -29.7 30.3 8.9
Down-link SG(SESS&/)IHZ 3625 37.0 5.023 -30.0 30.0 8.5
Down-link SG(SESS&/)IHZ 3697.5 36.6 4.613 -30.4 29.7 8.8
Down-link Scillgg:m)Hz 3552.5 37.3 5.408 -29.7 30.3 8.5
Down-link Scillgg:m)Hz 3625 37.1 5.070 -29.9 30.1 8.7
Down-link Scillgg:m)Hz 3697.5 36.7 4.634 -30.3 29.7 8.5
Down-link 5?6N43,’:\E)M)HZ 3552.5 37.5 5.585 -29.5 30.5 8.7
Down-link 5?6N42:m)HZ 3625 37.0 5.047 -30.0 30.0 8.5
Down-link 5?6N42:m)HZ 3697.5 36.8 4.764 -30.2 29.8 8.7
Down-link 5?2?6%,56%';2 3552.5 37.3 5.408 -29.7 30.3 8.7
Down-link 5?2?6%,56%';2 3625 37.0 5.058 -30.0 30.1 8.5
Down-link 5?2?6%,56%';2 3697.5 36.7 4.624 -30.3 29.7 8.5
Down-link 56 ('\(IDF;éOKI;AHZ 3555 37.0 4.977 -33.0 27.0 8.7
Down-link 56 ('\(IDF;éOKI;AHZ 3625 36.9 4.920 -33.1 26.9 8.5
Down-link 5G (l\(lngDéOKI;/IHZ 3695 36.7 4.634 -33.3 26.7 8.6
Down-link SG(ll\l;QlA?\%HZ 3555 37.0 4.989 -33.0 27.0 8.7
Down-link SG(ll\l;QlA?\%HZ 3625 37.0 4.955 -33.1 27.0 8.6
Down-link SG(ll\l;QlA?\%HZ 3695 36.7 4.710 -33.3 26.7 8.6
Down-link 56(214%1'6\?\%HZ 3555 36.9 4.887 -33.1 26.9 8.7
Down-link 56(214%1'6\?%'_'2 3625 36.9 4.943 -33.1 26.9 8.6
Down-link 56(214%1'6\?%'_'2 3695 36.7 4.710 -33.3 26.7 8.6
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

Test data

RE RF output

Direction Modulation HTEOIIENEY) | EUrE channel P FEID i

(MHz) Power Power (W) (dBm/Hz) | (dBm/MHz) [ (dB)

(dBm)

Down-link 56(2'\'55(212,\'\2')'*2 3555 | 36.9 4.898 331 26.9 8.7
Down-link 56(2'\'55(912,\'\2')”2 3625 | 37.0 4.977 -33.0 27.0 8.6
Down-link 56(2'\'55(912,\'\2')”2 3695 | 367 4.634 333 26.7 8.6
Down-ink | °C ('\(';,é%"”z 35575 | 37.1 5.152 -34.6 25.4 8.7
Down-ink | °C (l\cl;é%mz 3625 | 37.1 5.070 347 25.3 8.5
Down-ink | °C ('\(';,é%"”z 36925 | 37.0 4.989 34.8 25.2 8.7
Down-link 5G(1N§Q;5,%HZ 35575 | 37.1 5.105 34.7 25.3 8.6
Down-link SG(lNg{QlASI%HZ 3625 | 37.1 5.117 34.7 25.3 8.7
Down-link 5G(1N§Q;5,%HZ 36925 | 37.0 5.000 34.8 25.2 8.7
Down-link 5G(6N4%;5,%H2 35575 | 37.1 5.105 34.7 25.3 8.5
Down-link 5G(6N4%;5,\%H2 3625 | 37.0 5.047 34.7 25.3 8.5
Down-link 56(2'4%;5,\%”2 36925 | 36.9 4.943 34.8 25.2 8.7
Down-link 56(2'\'52(21:,\'\2)“2 35575 | 37.1 5.105 34.7 25.3 8.6
Down-link 56(2'\'52(21:,\'\2)“2 3625 | 37.0 5.058 34.7 25.3 8.7
Down-link SG(Znglem)HZ 36925 | 36.9 4.943 34.8 25.2 8.7
Down-link | °C R';é%"“z 3560 | 37.3 5.321 35.8 24.3 8.6
Down-link | °C ('2';;;?(';"”2 3625 | 372 5.297 35.8 24.2 8.5
Down-link | °C ('2';;;?(';"”2 3690 | 37.2 5.284 35.8 24.2 8.7
Down-link 5G('1\'§Qi?\%'*z 3560 | 37.3 5.333 357 24.3 8.6
Down-link 5G('1\'§Q2A?\%HZ 3625 | 37.2 5.284 -35.8 24.2 8.5
Down-link 5G('1\'§Q2A?\%HZ 3690 | 37.2 5.284 -35.8 24.2 8.7
Down-link 56(2'4%??\%“2 3560 | 37.3 5.321 35.8 24.3 8.6
Down-link 56(2'4%1%'*2 3625 | 37.2 5.297 -35.8 24.2 8.5
Down-link 56(2'4%1?\%”2 3690 | 37.2 5.272 35.8 24.2 8.7
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

Test data

R RF output

Direction Modulation HTEOIIENEY) | EUrE channel 220 FEID i

(MHz) Power Power (W) (dBm/Hz) | (dBm/MHz) [ (dB)

(dBm)

Down-link 56(2'\'55(322,\'\/"')'*2 3560 | 37.3 5.333 357 24.3 8.6
Down-link 56(2'\'52(322,\'\2')”2 3625 | 37.2 5.297 35.8 24.2 8.5
Down-link 56(2'\'52(322,\'\2')”2 3690 | 37.2 5.272 35.8 24.2 8.7
Down-ink | °C ('\(';,éi';’”"z 35625 | 37.2 5.212 -36.8 23.2 8.7
Down-ink | °C Eg;,gf(';"”z 3625 | 37.1 5.117 -36.9 23.1 8.6
Down-ink | °C Eg;,gf(';"”z 36875 | 37.0 4.989 37.0 23.0 8.8
Down-link 5G(1N§Qi?\%'*z 35625 | 37.2 5.224 -36.8 23.2 8.6
Down-link 5G(1N§Qi?\%'*z 3625 | 37.1 5.152 -36.9 23.1 8.6
Down-link 5G(1N§Qi?\%'*z 3687.5 | 37.0 5.012 :37.0 23.0 8.8
Down-link 5G(6N4%i?\%'*z 35625 | 37.2 5.212 -36.8 23.2 8.6
Down-link 5G(6N4%i?\%'*z 3625 | 37.1 5.164 -36.9 23.2 8.6
Down-link 56(2'4%1?\%“2 3687.5 | 37.0 4.977 -37.0 23.0 8.8
Down-link 56(2'\'52(222,\'\2)“2 35625 | 37.2 5.212 -36.8 23.2 8.6
Down-link 56(2'\'52(222,\'\2)“2 3625 | 37.1 5.152 -36.9 23.1 8.6
Down-link 56(2'\'52(222,\'\2)“2 3687.5 | 37.0 4.989 137.0 23.0 8.8
Down-link | °C ('2';2%"”2 365 | 37.1 5.152 37.7 22.4 8.8
Down-link | °C R';g%"“z 3625 | 37.1 5.070 377 223 8.6
Down-link | °C R';g%"“z 3685 | 36.9 4.932 378 22.2 8.9
Down-link 56('1\'§Q3A?\%HZ 365 | 37.1 5.176 37.6 22.4 8.8
Down-link 5G('1\'§Qi?\%'*z 3625 | 37.1 5.070 377 223 8.6
Down-link 5G('1\'§Qi?\%'*z 3685 | 36.9 4.920 -37.9 22.2 8.9
Down-link 56(2'4%1?\%”2 365 | 37.1 5.117 37.7 223 9.0
Down-link 56(2'4%1?\%”2 3625 | 37.0 5.047 37.7 223 8.6
Down-link 56(2'4%1?\%“2 3685 | 36.9 4.875 -37.9 22.1 8.9
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

Test data

R RF output

Direction Modulation HTEOIIENEY) | EUrE channel 220 FEID i

(MHz) Power Power (W) (dBm/Hz) | (dBm/MHz) [ (dB)

(dBm)

Down-link 56(2'\'525’2%'*2 3565 | 37.1 5.129 37.7 22.3 8.8
Down-link 56(2'\'525’2,\'\2')”2 3625 | 37.1 5.070 37.7 223 8.6
Down-link 56(2'\'555’2,\'\2')”2 3685 | 36.9 4.887 37.9 22.1 8.9
Down-ink | °C ('\C'DF;‘S‘?(';"HZ 3570 | 372 5.200 -38.9 21.1 9.0
Down-ink | °C ('\(';,‘S‘?(';"HZ 3625 | 372 5.188 -38.9 21.1 8.7
Down-ink | °C ('\(';,‘S‘?(';"HZ 3680 | 368 4742 -30.3 20.7 9.1
Down-link 5G(1N§Q1%HZ 3570 | 37.1 5.129 -38.9 21.1 9.0
Down-link SG(lNg{Q‘L%HZ 3625 | 372 5.200 -38.9 21.1 8.7
Down-link 5G(1N§Q1%HZ 3680 | 36.8 4.808 139.2 20.8 0.1
Down-link 5G(6N4%1?%H2 3570 | 37.2 5.200 38.9 21.1 9.0
Down-link SG(6N4%‘L?\%HZ 3625 | 372 5.204 -38.8 21.2 8.7
Down-link 56(2'4%1?\%“2 3680 | 36.8 4.753 39.3 20.7 0.1
Down-link SG(ZNSESXM)HZ 3570 | 371 5.117 -38.9 21.1 9.0
Down-link SG(ZNSESXM)HZ 3625 | 372 5.188 -38.9 21.1 8.7
Down-link 56(2'\'52(5‘2%“2 3680 | 36.8 4.797 139.2 20.8 0.1
Down-ink | °C R‘;g%’”"z 3575 | 371 5.152 -30.9 20.1 9.2
Down-ink | °C ('g;g%’”*z 3625 | 37.0 5.023 -40.0 20.0 8.8
Down-link | °C ('z';g%"”z 3675 | 37.1 5.140 -30.9 20.1 9.1
Down-link 56('1\'§Q5A?\%HZ 3575 | 371 5.164 -39.9 20.1 9.2
Down-link 5G('1\'§Qi?\%'*z 3625 | 37.1 5.070 139.9 20.1 8.8
Down-link 56('1\'§Q5A?\%HZ 3675 | 37.1 5.129 -39.9 20.1 9.1
Down-link 56(2'4%3?\%”2 3575 | 371 5.176 -39.9 20.2 9.2
Down-link 56(2'4%1?\%“2 3625 | 37.0 5.058 40,0 20.1 8.8
Down-link 56(2'4%1?\%“2 3675 | 37.0 5.012 40,0 20.0 9.1
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Appendix A: Test results Product: XR35WH2/ACY

Nemko

Specification: FCC 96

Test data

R RF output

Direction Modulation HTEOIIENEY) | EUrE channel P FEID i

(MHz) Power Power (W) (dBm/Hz) | (dBm/MHz) [ (dB)

(dBm)

Down-link 56(2'\'55(352,\'\2')'*2 3575 | 37.1 5.164 -39.9 20.1 9.2
Down-link 56(2'\'55(952,\'\2')”2 3625 | 37.0 5.047 -40.0 20.0 8.8
Down-link 56(2'\'55(952,\'\2')”2 3675 | 37.1 5.105 -30.9 20.1 9.1
Down-link | °© ('\('?F;g?(';’”*z 3580 | 37.0 5.023 408 19.2 9.1
Down-link | °© ('\('?F;g?(';’”*z 3625 | 37.0 5.047 408 19.3 8.8
Down-link | °© ('\('?F;g?(';’”*z 3670 | 37.0 5.047 408 19.3 9.0
Down-link 56('1\'5()2?\%”2 3580 | 37.0 5.047 408 19.3 9.1
Down-link 56('1\'5()2?\%”2 3625 | 37.0 5.012 408 19.2 8.8
Down-link 56('1\'5()2?\%”2 3670 | 37.1 5.105 407 19.3 9.1
Down-link 56(2'4%2%'*2 3580 | 37.1 5.082 407 19.3 9.1
Down-link 56(2'4%2%'*2 3625 | 37.0 5.000 408 19.2 8.8
Down-link 56(2'4%2%'*2 3670 | 37.0 5.035 -40.8 19.2 9.1
Down-link 5G(2N5§(§£m;*z 3580 | 37.0 5.035 -40.8 19.2 9.1
Down-link 5G(2N5§(§£m;*z 3625 | 37.1 5.070 -40.7 19.3 9.0
Down-link 5G(2N5§(§£m;*z 3670 | 37.0 5.047 -40.8 19.3 9.1
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C Appendix A: Test results Product: XR35WH2/ACY
Specification: FCC 96

Special notes

Remark: MIMO application where only cross-polarized antennas are allowed (KDB “662911 D01
Multiple Transmitter Output v02r01”, chapter F, paragraph 2), letter c), item (i) ).

Please note that the case with cross-polarized antennas (the only allowed, as stated in the User Manual),
with a pair of antennas (Nant = 2) and two outputs ports driving the antennas, has been considered as
worst case; therefore the directional gain is the gain of an individual antenna.

Compliance to Category A limits
Maximum EIRP < 30 dBm/10MHz
Maximum PSD eirp <20 dBm/1MHz

5 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 30.5—- N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-30.5+N) = N - 10.5 dBi

10 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 27 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-27+N) = N - 7 dBi

15 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 25.4 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-25.4+N) = N — 5.4 dBi

20 MHz bandwidth:
PSD Eirp (In 1 MHZ) = PSDmax — N + Gmax = 24.3 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-24.3+N) = N — 4.3 dBi

25 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax— N + Gmax = 23.2 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-23.2+N) = N — 3.2 dBi

30 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 22.4 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-22.4+N) = N — 2.4 dBi

40 MHz bandwidth:
PSD eirp (In 1 MHZ) = PSDmax— N + Gmax = 21.2 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-21.2+N) = N -1.2 dBi

50 MHz bandwidth:
PSD eirp (In 1 MHZ) = PSDmax — N + Gmax = 20.1 — N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-20.1+N) = N -0.1 dBi

60 MHz bandwidth:
PSD eirp (In 1 MHZ) = PSDmax— N + Gmax = 19.3 = N + Gmax < 20
The allowed max antenna gain is calculated as: Gmax < (20-19.3+N) = N + 0.7 dBi

Compliance to Category B limits
Maximum EIRP < 47dBm/10MHz
Maximum PSD eirp < 37dBm/1MHz

5 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 30.5 - N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-30.5+N) = N + 6.5 dBi
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C Appendix A: Test results Product: XR35WH2/ACY
Specification: FCC 96

10 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 27 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-27+N) = N + 10 dBi

15 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax— N + Gmax = 25.4 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-25.4+N) = N + 11.6 dBi

20 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 24.3 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-24.3+N) = N + 12.7 dBi

25 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax— N + Gmax = 23.2 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-23.2+N) = N + 13.8 dBi

30 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 22.4 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-22.4+N) = N + 14.6 dBi

40 MHz bandwidth:
PSD eirp (|n 1 MHZ) = PSDmax— N + Gmax = 21.2 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-21.2+N) = N + 15.8 dBi

50 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 20.1 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-20.1+N) = N + 16.9 dBi

60 MHz bandwidth:
PSD eirp (in 1 MHz) = PSDmax — N + Gmax = 19.3 — N + Gmax < 37
The allowed max antenna gain is calculated as: Gmax < (37-19.3+N) = N + 17.7 dBi

Where:
- PSDmaxis the maximum PSD value measured on the antenna connector of the equipment and it
depends on the LTE bandwidth signal
- N is system path loss (in dB) due to cable insertion, splitter, etc....
- Gmaxis the maximum antenna gain (in dBi)
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